AlexRenew

1800 Limerick Street
Alexandria, VA 22314
alexrenew.com

Board of Directors

John Hill, Chair

James Beall, Vice Chair
Rebecca Hammer, Sec’y-Treas
Mark Jinks

Moussa Wone

Chief Executive Officer
Justin Carl, PE

General Counsel
Amanda Waters

AlexRenew

Request for Qualifications for:

Tertiary Systems Upgrade Project

(Design-Build)
RFQ-25-004

April 8, 2025

Statement of Qualifications shall be only submitted electronically via e-mail to Igor Scherbakov,
Procurement Manager, at Tertiary-25-004@alexrenew.com on or before 2:00 PM ET, May
20, 2025. Paper copies will not be accepted. AlexRenew will conduct an Information Session and Site
Tour for this solicitation on April 15,2025 from 10:00 AM to 12:00 PM ET at AlexRenew’s

Environmental Center, Conference Room 600.


mailto:Tertiary-25-004@alexrenew.com

Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

THIS PAGE INTENTIONALLY LEFT BLANK



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

TABLE OF CONTENTS
T |V 0 10 10 ) I 1
2  BACKGROUND INFORMATION ... e eciiieeieecccieeeeeee s e eeeesr e e e e s seessnns e ee e e s s e e nnnneeeeeseeenssnnnneeeessensssnnnneees 3
3  STATEMENT OF QUALIFICATIONS CONTENTS .....ueteiiecttee e e see e s seee e s e e s see e e s ssse e s s ssnee e s e 11
4 EVALUATION OF THE STATEMENT OF QUALIFICATIONS ...coiicieeieeteeneeeeee s s e e s 21
5  STATEMENT OF QUALIFICATIONS SUBMITTAL REQUIREMENTS....cci ittt 23
6  QUESTIONS AND ADDENDA ... et ceeeee e e e e e e e ee e e e e e s e e e e nne e e e e e s e s nnneeee e e e e e snnnneeeeeeeennnnnnns 25
7  RIGHTS AND RESERVATIONS OF ALEXRENEW ... e e e e e e e 27
T 1Y 11 0 = Y A1 1 1 29
LIST OF ATTACHMENTS

ATTACHMENT A. ALEXRENEW BOARD OF DIRECTORS RESOLUTION APPROVING THE USE OF

DESIGN-BUILD FOR THE TERTIARY SYSTEMS UPGRADE PROJECT
(SEPTEMBER 2024)

ATTACHMENT B. RFQ-25-004 CHECKLIST
ATTACHMENT C. VIRGINIA SCC FORM



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

PAGE INTENTIONALLY LEFT BLANK



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

1 INTRODUCTION

The City of Alexandria, Virginia Sanitation Authority d/b/a AlexRenew submits this Request for
Qualifications (RFQ) to solicit Statements of Qualifications (SOQs) from those entities (Respondents)
interested in contracting to serve as the Design-Builder for the Tertiary Systems Upgrade Project
(Project). The purpose of this RFQ is to solicit information that will enable AlexRenew to determine
which Respondents: (a) are best suited and qualified to successfully execute the design and
construction of the Project; and (b) will be invited to submit Proposals in response to AlexRenew’s
Request for Proposals (RFP).

Respondent’s SOQ must meet all requirements established by this RFQ. Requirements of this RFQ
generally will use the words “shall”, “will”, or “must” (or equivalent terms) to identify a required item
that must be submitted with a Respondent’s SOQ. Failure to meet any RFQ requirement may render a
Respondent’s SOQ non-responsive. The extent to which a Respondent meets or exceeds evaluation
criteria will be rated by AlexRenew and be reflective of AlexRenew’s scoring (in its sole discretion) of
the Respondent’s SOQ.

1.1 Definitions
General and specific terms of reference used in this RFQ include, but are not limited to:
A. Construction Management Team. Brown and Caldwell, with major subconsultant Schnabel
Engineering, Inc.

B. Design-Build: The project delivery method combining design and construction services under
a single contract.

C. Design-Builder: The entity entering into the Design-Build Contract with the Owner.

D. Design-Build Contract: The agreement(s) between the Owner and the Design-Builder that will
establish the terms and conditions for the performance of the design-build services.

E. Design-Build Team: For purposes of this RFQ, includes Lead Contractor, Lead Designer, and
professional subconsultants (if any).

F. Key Personnel: For purposes of this RFQ, those individuals identified by Respondent under
Section 3.6.

G. Lead Contractor: The entity that has the primary responsibility for constructing the Project.
H. Lead Designer: The entity that has the primary responsibility for the design of the Project.

Owner: AlexRenew.

J.  Owner’s Advisor: Carollo Engineers, Inc.

K. Procurement: The Owner’s process for selecting the Design-Builder.

L. Respondent: The entity that submits an SOQ in response to this RFQ.

M. Request for Proposals (RFP): The Owner’s Request for Proposals, which will be issued to the
Shortlist who are selected to proceed to the next phase of this Procurement.

N. Request for Qualifications (RFQ): This Procurement document.

0. Shortlist: The list of Respondents the Owner determines to be the best suited and qualified
based on an evaluation of the SOQs.



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

Statement of Qualifications (S0Q): The document submitted by a Respondent in response
to this RFQ, including any completed forms, attachments, and exhibits.

. Tertiary Systems Upgrade Project (Project): The various upgrades to AlexRenew’s tertiary

treatment and associated processes at the WRRF as described in Section 2.3.

. Water Resource Recovery Facility (WRRF): AlexRenew’s wastewater treatment plant.



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

2 BACKGROUND INFORMATION

2.1 Overview of AlexRenew

Established in 1952 by the Alexandria City Council, AlexRenew’s chartered mission is to clean
wastewater and protect public health and the environment. AlexRenew is governed by an Alexandria
City Council-appointed five-member citizen Board of Directors and is a political subdivision of the
Commonwealth of Virginia created under the Virginia Water and Waste Authorities Act. AlexRenew is
an independent, special-purpose government unit with administrative and fiscal independence from
the City of Alexandria, located in Alexandria, Virginia. AlexRenew serves more than 300,000 people in
the City of Alexandria and parts of Fairfax County, Virginia. It currently maintains capital assets valued
at approximately $1.2 billion and has a dry-weather design flow of 54 MGD and wet-weather design
flow of 116 MGD.

2.2 Overview of AlexRenew’s Liquid Treatment Process

AlexRenew’s WRRF liquid treatment process consists of the following main processes: coarse
screening, raw sewage pumping, fine screening, grit removal, grit and screenings loading, primary
settling, biological nutrient removal, secondary settling, tertiary treatment, and UV disinfection. The
liquid process facility layout at the WRRF highlighting the tertiary systems is presented in Figure 2.1.

Figure 2.2 provides a process flow schematic of the liquid treatment processes at AlexRenew. Raw
wastewater first passes through a series of screens and grit separators to remove large and heavy
solids. Screenings and grit are removed from the facility for disposal. Effluent from the grit separators
then flows into the primary settling tanks for removal of suspended solids, fats, oils and grease. After
primary settling, the water is pumped to biological reactor basins for nutrient removal and then to
secondary settling tanks. Flow proceeds to the next step, tertiary treatment, which consists of tertiary
settling tanks (TSTs) and gravity filters, before going through UV disinfection, post-aeration then
discharging to Hunting Creek.

Process routing specific to the tertiary system consists of flow from the secondary settling tanks being
pumped by the Intermediate Pump Station (IPS) to the TSTs. Each TST has a rapid mix basin, aluminum
sulfate (alum) dosage system, three stages of flocculation, and a settling tank with inclined plates.
Each tank is equipped with a sludge collector and a pumping system for the removal of settled solids.
Tertiary effluent from the TSTs passes through the gravity filtration process prior to UV disinfection. A
portion of the backwash waste, approximately 80%, is recycled back to the IPS wet well. The remaining
backwash waste is pumped to the head of the plant.



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

Figure 2.1. AlexRenew’s Liquid Treatment Process

Liquid Treatment Process. - —— ' ,6
Liquid Process Legend I
[ } Coarse Screens/
‘ Raw WW PS Commonwealth Potomac
Interceptor
|:| ;I::,:::enfcm Centrate Pre - Yards Trunk
Treatment Sewer
Primary Settling Facility
Tanks (PSTs) Fine
lEFD Primary Effluent Screens
| Pumping Station 4 X 1
I Nutrient “.‘ 3 Holmes Run

Management Facility - Trunk Sewer

Biological Reactor

E j Basins (BRBs)
é : . Secondary Settling
] Tanks (SSTs)
i ° Nutrient
= Intermediate Pump Management
‘ Station (IPS) Facllity;
\ l Tertiary Settling
| Tanks (TSTs)
! |2 Fitters
. (BRBs) -
I uoisinfection o ol BRB6 Loty -+ S
| = S
—— :::fnneratlon e ereAPasleurizatlon":,,«'//
g ¥ x . T Poc;Aalratlon //’/
S s D . ) " _La::_'. ,_/i(
. Plant Outfall_——
Figure 2.2. AlexRenew'’s Liquid Treatment Process Flow Schematic
Liquid Treatment Process ) =
. Nutrient Management Facility
Schematic = [ - - - - - 1
Raw : .
Wastewater : :
1] . —
—_— . .
DWF - 54 MGD b G H
WWF - 116 MGD Screening & Primary Primary Effluent 1 Biological Secondary
Grit Removal Settling Pump Station +  Reactor Settling
116 MGD *  Basins ! 108 MGD
Project Area
: ' Plant
‘ : Effluent
— ] - e — = -
E Intermediate Tertiary E uv Post Hunting
*  Pumping Treatment . Disinfection Aeration Creek
' Station .
Reclaimed
Water



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

2.3 Tertiary Systems Upgrade Project

Several tertiary treatment process components at AlexRenew’s WRRF are near the end of their useful
lives. These components must be replaced or rehabilitated to mitigate the risks of equipment failure
and system downtime. In addition, flows to the WRRF are expected to increase by four (4) MGD in the
near future. To address the additional nutrient load associated with the increased flow, AlexRenew
has elected to convert the twenty-two (22) existing conventional filters into denitrification filters, and
anticipates the need of constructing up to six (6) additional denitrification filters. Also included in the
Project is Biological Reactor Basin (BRB) No. 6 upgrades with aeration to support full nitrification.

The goal of the Project is to ensure operational reliability at the WRRF and maintain Virginia Pollutant
Discharge Elimination System (VPDES) permit compliance. The Project is an element of AlexRenew’s
PhaseForward program that includes improvements throughout the WRRF being simultaneously
conducted through four separate projects (including the Project). Project completion will be in
coordination and consideration of the program activities and implementation of these and other
projects.

Table 2.1 provides a summary of currently anticipated upgrades to be performed as part of this Project.



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

Table 2.1. Summary of Anticipated Tertiary System Upgrades

Component Upgrade Description

Biological Reactor Basin (BRB) | e Process air blowers, aeration piping, aeration diffusers, and associated

No. 6 Upgrades appurtenances in the BRBs

Applicable to the existing eight (8) TSTs:

o C(Clean settling plates and weirs

e Repair or replace degraded concrete in and around tanks

e Replace effluent stop plates (24) and tertiary settling tank drain gates
and manual actuators (8)

e Replace baffles walls, rapid mixers, and flocculators

Tertiary Settling Tanks (TST) e Replace isolation, influent, and drain valves and piping

e Replace influent flow meters

e Replace alum tank level sensors with pressure level sensors

e Provide new controls for all new equipment

e Provide new on-line TSS monitoring sensors in the TST effluent channel

e Install new sludge collector mechanism

e Modification to the tertiary sludge recycle system

Applicable to the existing twenty-two (22) filters:

e Replace media and gravel support for conversion to denitrification

e Replace valves and actuators

e Replace air piping, pumps, and blowers

Existing Gravity Filters e Structural inspection and repairs

o Filter trough refurbishment

e Replace underdrains

e Provide improvements to filter backwash recycle system, and to filter
backwash sanitary sewer system

e Construct concrete structure to house new denitrification filters, pipe
gallery, and associated appurtenances

e Provide new controls for all equipment

e Sijte improvements

New Denitrification Filters

2.4 Owner’s Advisor and Construction Management Team

AlexRenew engaged Carollo Engineers, Inc. as the Owner’s Advisor for the Project in January 2025.
The Owner’s Advisor reports directly to AlexRenew. The Owner’s Advisor provides technical services for
the procurement, contracting, execution, and oversight associated with the Project. In November
2024, AlexRenew engaged Brown & Caldwell, with major subconsultant Schnabel Engineering, as the
Construction Management Team for the PhaseForward program which includes the Project. As
outlined in Section 8.5, the Owner’s Advisor and Construction Management Team are precluded from
participating in this Procurement as a member of any Respondent team.

2.5 Estimated Cost and Schedule

The value of the design and construction cost for the Project is currently estimated at $120 million
based on a conceptual level of design. It is anticipated that notice to proceed (NTP) will be issued in
January 2026, with an anticipated final completion date of September 2030.



Tertiary Systems Upgrade Project (Design-Build)
AlexRenew RFQ-25-004

The estimates of the desigh and construction cost and schedule are approximations and are provided
to assist interested participants in determining whether to submit an SOQ. Final schedule
requirements will be incorporated into the Design-Build Contract.

2.6 Reference Documents

AlexRenew has made available the following reference documents in a SharePoint site for the purpose
of preparing SOQs. AlexRenew is providing these documents only for the purpose of preparing SOQs
and does not confer a license or grant for any other use. AlexRenew makes no representation as to
the accuracy or completeness of any of the information included in the Reference Documents. The
following Reference Documents are provided:

A. AlexRenew WRRF Tertiary Settling Tanks Upgrade, Final Preliminary Engineering Report (GHD;
August 26, 2024).

B. Condition Assessment and Proposed Repair Plan Technical Memorandum, AlexRenew Effluent
Filters (HDR; April 2, 2024).

C. Alexandria Renew Enterprises, Contract Drawings for Effluent Filter Repairs, 60% Design (HDR;
April 2024).

D. Alexandria Renew Enterprises, Effluent Filter Repairs, Technical Specifications (HDR; April
2024).

To request access to the SharePoint site with these reference documents, please submit an email
request with the subject “Request for Reference Documents SharePoint Access RFP-25-004" to
Tertiary-25-004@alexrenew.com. The email should include the list of individuals who would like access
including the individual’s name, company, and email address.

2.7 Respondent’s Scope of Work

The Design-Builder will establish a collaborative relationship with AlexRenew, the Owner’s Advisor, and
the Construction Management Team to deliver quality design and construction of approved design
packages on time and within budget. The Scope of Work is divided into two phases - Phase I:
Preconstruction and Design Services and Phase II: Construction as highlighted below.

2.7.1 Phase I: Preconstruction and Design Services

During Phase I, the Design-Builder will complete the design and cost development of the identified
upgrades. The Lead Contractor will be engaged with the Lead Designer during the design process to
provide input on construction, phasing, and maintenance of plant operations (MOPO) in the planning
and design of the upgrades. Anticipated scope for Phase | includes but is not limited to: